
Page  J-1 Service Parts Manual

REAR AXLE

REAR AXLE ASSEMBLY includes items 2 - 7

1213

11

1

2

4

9

14

8

3

6

7

5



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  J-2Service Parts Manual

REAR AXLE

1 73500G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) ...................................... 1

2 614209 AXLE SHAFT (PASSENGER SIDE)......................................................... 1

3 614208 AXLE SHAFT (DRIVER SIDE) ................................................................. 1

4 620348 DIFFERENTIAL COVER .......................................................................... 1

5 620347 RUBBER PLUG........................................................................................ 1

6 15558G1 FLANGED BOLT, 5/16" - 18 X 3/4" LG..................................................... 10

7 73050G01 VENT ........................................................................................................ 1

8   624110 PLUG .............................................................................................................. 3

9 72763G02 SCUFF GUARD .............................................................................................. 1

10

11 24261G1 SPLINE BUMPER (SEE ELECTRIC MOTOR) ............................................... 1

12 00797G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG ......................................................... 3

13 00664G7 LOCK WASHER, 1/4" .................................................................................... 3

14 01110G01 FLAT WASHER 1/4" ....................................................................................... 3


